reillX
b>6

= £
/Y'Y\



reillX 656
G56 is a high-competition, high-quality, 1/10-scale model car intended for persons aged 16 years and older with previous experience
building and operating RC model racing cars. This is not a toy; it is a precision racing model. This model racing car is not intended for

use by beginners, inexperienced customers, or inexperienced racers or by children without direct supervision of a responsible,
knowledgeable adult.

Before building and operating your G56, YOU MUST read through all of the operating instructions and instruction manual and fully
understand them to get the maximum enjoyment and prevent unnecessary damage. Read carefully and fully understand the
instructions before beginning assembly.

Contents of the box may differ from pictures. In line with our policy of continuous product development, the exact specifications of
the kit may vary without prior notice.

Take appropriate safety precautions prior to operating this model. You are responsible for this model‘s assembly and safe operation!
Please read the instruction manual before building and operating this model and follow all safety precautions

IMPORTANT NOTES — GENERAL

¢ This product is not suitable for children under 16 years of age without the direct supervision of a responsible and knowledgeable
adult.

e Carefully read all manufacturers warnings and cautions for any parts used in the construction and use of your model.

* Assemble this kit only in places away from the reach of very small children.

e First-time builders and users should seek advice from people who have building experience in order to assemble the model correctly
and to allow the model to reach its performance potential.

e Exercise care when using tools and sharp instruments.

¢ Take care when building, as some parts may have sharp edges.

* Keep small parts out of reach of small children. Children must not be allowed to put any parts in their mouth, or pull vinyl bag over
their head.

* Read and follow instructions supplied with paints and/or cement, if used (not included in kit).

¢ Immediately after using your model, do NOT touch equipment on the model such as the motor and speed controller, because they
generate high temperatures. You may seriously burn yourself seriously touching them.

¢ Follow the operating instructions for the radio equipment at all times.

¢ Do not put fingers or any objects inside rotating and moving parts, as this may cause damage or serious injury as your finger, hair,
clothes, etc. may get caught.

¢ Be sure that your operating frequency is clear before turning on or running your model, and never share the same frequency with
somebody else at the same time. Ensure that others are aware of the operating frequency you are using and when you are using it.
¢ Use a transmitter designed for ground use with RC cars. Make sure that no one else is using the same frequency as yours in your
operating area. Using the same frequency at the same time, whether it is driving, flying or sailing, can cause loss of control of the RC
model, resulting in a serious accident.

e Always turn on your transmitter before you turn on the receiver in the car. Always turn off the receiver before turning your
transmitter off.

* Keep the wheels of the model off the ground when checking the operation of the radio equipment.

e Disconnect the battery pack before storing your model.

e When learning to operate your model, go to an area that has no obstacles that can damage your model if your model suffers a
collision.

* Remove any sand, mud, dirt, grass or water before putting your model away.

¢ If the model behaves strangely, immediately stop the model, check and clear the problem.

» To prevent any serious personal injury and/or damage to property, be responsible when operating all remote controlled models.

¢ The model car is not intended for use on public places and roads or areas where its operation can conflict with or disrupt pedestrian
or vehicular traffic.

¢ Because the model car is controlled by radio, it is subject to radio interference from many sources that are beyond your control.
Since radio interference can cause momentary loss of control, always allow a safety margin in all directions around the model in order
to prevent collisions.

¢ Do not use your model:

- Near real cars, animals, or people that are unaware that an RC car is being driven.

- In places where children and people gather

- In residential districts and parks

- In limited indoor spaces

- In wet conditions

- In the street

- In areas where loud noises can disturb others, such as hospitals and residential areas.

- At night or anytime your line of sight to the model may be obstructed or impaired in any way.

To prevent any serious personal injury and/or damage to property, please be responsible when operating all remote controlled
models.

Failure to follow these instructions will be considered as abuse and/or neglect.

We have made every effort to make these instructions as easy to understand as possible.

However, if you have any difficulties, problems, or questions, please do not hesitate to

contact the Fenix support team at racing@fenixwaterjet.com . Also, please visit our Web site

at www. Fenix-racing.com or www.fenixracingshop.com or https://www.facebook.com/FenixRacing.it/

the latest updates, set-up information, option parts, and many other goodies. We pride ourselves on taking excellent care of our
customers.

Rev. 0.6


mailto:racing@fenixwaterjet.com
http://www.fenixracingshop.com/
https://www.facebook.com/FenixRacing.it/

reillX 656

Bag A

5 sdi] Jaiso) YOED95T E
5 U04Ng 43305 UDBINAY - ZLEW - M3IS £Z0MH £
7 uoging 123305 vobimkay - g.El - M3JI5 EDOMH JZE
7 | ¥ g Buup B£01d0 JE
z JapunA] 1205 uolmay - .21 - M3 IEOMH i3
z S§INgUany Wao juot4 ZE095 BZ
7 urd 36uy FE0950 8z
Z 11R43 st EE0950 iz
z wm sdiy LEDIST 52
z funou swD sy 00959 Sz
z unmunyl] - BuS3ls apAnguIn juod) oLl 1-9200%4 W
- swior Tiog LE0OXS 174
z WE J3YSTM SLO0MH ZZ
- |, wiys £200%4 1z
1 MOLIDU WOOZ H3N 00Z-Z10959 0z
Z wurseg uidfury SE095D 9
3 AUmpUD}S - o Buiy30T 1135 €W Z0OMH o
y U0y Jay105 UOODKH - GLEW ~ M35 0EOMH !
4 alayds uoIsuadsTS Wwg LED9ST £l
7 b Gusaa)s Jonmg 9E0950 Zl
z 9 TiogIn ghd-X4 I
z SWIYS UOGJD] WWSE 910950 ol
5 906 ¥ ,9U05 ¥ 8fl Bumag oy 915-810d 4
5 Jsafiaas SO0MH g
z wmpayy buads ey xuz4 Y-5E00¥d L
z JbunLy. jued4 Jo] uog 010959 9
z J3I0Y 353U 557 BEO95T g
- 4sod wug 1y0id %
4 Uong §34705 WOBDYEY - B.EW - MG EQOMH £
7 junojy umsuadsng BE09ST Fi
1 PUa JU0Y} WWOQZ | WWOOZ-B0095Y I
L] uondiasag Nd1 Wil

Rev. 0.6



reillX 656

\ ] 2 x G56-038 Sphere holder

- ) 2 x G56-037 6mm sphere

Make 2 sets

Insert the group into
the G56-010 front
arm - Make 2 mirror
sets.

Be sure that the

\ — e e, T, ~_———_ sphere holder fit

@,

Rev. 0.6

J easily, you might
~ have to enlarge the
hole with some
sandpaper.

Make 2 sets mirror
like

Insert the OPT-038 Oring
around the sphere holder.
Take 2 x HW018 M3 Washer
and 2 x HW030 Me x 16mm
button head screw. Make 2
sets mirror like



reillX 6356
Screw the 2 FX-1041. Make 2
sets mirror like

&
j kEﬁ%
- -\) Q-

Take the G56-008 200 (or
235) front beam.

Take care of the position
of the dimple, it goes
toward the front of the
car.

Rev. 0.6



reillX 636
Assembly as shown — Start with the Narrow option . Tight the 4 x HW002 self-
locking M3 nuts

Front end tuning!

You can alter the front end
rigidity by coupling the front
end arms with the front beam.

(Option 5mm post need to be
used)

Take care of the direction for G56-039 .
The arrow point the front of the car.

|::> Make 2 mirror sets.

Secure the G56-030 upper arm
mount to the G56-039 using 2
HWO029 M3x12mm Hex button
screw.

Make 2 sets mirror like

Rev. 0.6



reillX 656

Assembly the 2 groups to the front bear with 4 x HW008 M3x8mm button
screw. Use the innermost set of holes.

Active caster settings.
5 Degrees are default setting.

G56-031 arm —
G56-033 eyelet-
G56-032 turnbuckle
G56-037 sphere

Make 2 sets

Rev. 0.6



reillX 656

Slide the G56-012 Narrow front beam into the upper arm mounts, then insert
the G56-034 hinge pins and secure them with the HW031 M2x4 screw

45—

g

(=S 0
A e

L

)
9 b
q

E\ﬁgjﬁ]

Set the distance at 4.5mm. Assembly the steering upright group as shown. Use
the provided shims to fine tune the front ride height.

Rev. 0.6



reillX 656

Assembly the FU-FX48
ball stud using the HW-

003 M3x8 button screw

as shown.

Make 2 sets

Keep the 2 x G56-015 for further step

Rev. 0.6



reillX 656

uojing
S 133905 U0BDX3Y ~ .EW ~ M3JIS £00MH 0l
Z 9'9 0gqIun gn4-xd 6
yunsdajuno]
Y }2205 UOBDX3H - 9,6 - M3JIS ZLOMH ]
Z 1UNojy 0AJ3S T0JISI 72004 L
yunsdajuno]
£ 195305 UoBOX3H - (l.EW - M3IIS H00MH 9
Z WWE JBYSTM 8LOOMH 5
€ wwg'), wiys £900x4 Y
uojng
Z 195205 U0BDX3H - 9,6W - M3JS 800MH £
€ 1500 My wu(z 25004 Z
l J3p10Y 0AJ3S 110959 l
ALD uoydiuasag Nl WLl

10

Rev. 0.6



17.25

40.8

reillX 656

Servo and servo saver are not included, model need
a low profile servo.

Note the dimension of the servo suggested

Use the 2 x HW003 M3x8mm button to secure
the FX-FU48 to the servo saver.

Use the 4 x HW008 M3x8 countersunk screw to
fix the FX022 servo mount

Assembled group. Servo saver should be vertical when
servo is neutral.

11

Rev. 0.6



reillX 656
Using the 2 x HW0018 washer and 2 x HWO008

M3x6 Button, fix the servo group to the G56-011
servo holder

Fix the 3 x FX0052 20mm post to the servo
holder using 3 x HW003 M3x8 button screw.

Be sure that the servo is centered.
Keep the provided 3 x 1.5mm shims and
'n screws for a further step.

12

Rev. 0.6



reillX 656
Bag C -
Pivot

E’H m | wn | - | o~ ~N |-
o

E ‘55 v =

k- ] o |=

o =] T

o =] w o

E |@ v %._k"

<|E |5 € RS
5|8 2 = € e | o
- Il a | E 9| = ]
&Y |3 i |E|E |[8|&8 |%&|¢E
=1 .,, c
gl |5 | 15 1818 |ils<|2|¢
8l |2 | |2el3|E |8]33|5) 3
© S|lal|2 2122
S |2 |8[=22(8|2 |2|®2|f|2

| wls £ (]

- cl=| 48 = U | =
g |3g|3|35|8|8 |8|l=82|8
o = == C o| @ olwmo|=]| 0O
s |82|5[38|e|l& |[s|z€e|d|s
-| & E @

0
ol B gﬁ ﬁﬂxg‘” o<
2 e HERHEEHERHE
vwalx |z v|loG|=|& E|=

= *
@ - < n | v ~| LR =S

13

Rev. 0.6



A
>
R
R

I

O
o]0}
O

(a8

Vlink

v 9'g Jleqiun 8rN4-X4|  WLT
z WWST poy a1 wnjuey| ST-4l1 »91
v LHOHS - Julor jjeq LEOOX4 ST
T sesued Japjoy 1010 8 NVd-HN 14
z «V/TX,8/€ padue|4 Buueag |jeg BE-VIXd| €T
(43pjoy
z Jojow 0S0X4 40) - sasnipe ydiay apiy BrOOX4 | 42T
1 apIs Jojow - Jap|oy JOJOoW Y NYd-HIWN 11
14 8.EW MaJds qnug ETOMH o1
1 pod JOI0W T YUI-A DIVIFA 6
}20ys
1 ww Q0T 42pjoy }oys|  00Z-6T0959 8
1 Wi 00z @2e4q Jojow 120959 L
£ 99 ||eqiun 8rn4-X4 9
(1) uonNng 123205 UoBexaH - 9, EN - MIIS 800MH S
junsiajuno)
ot 12205 UOBEXSH - 9, EIN - M3JIS ZIOMH v
1 WwOzZ - ¥NINA Pod 1010 | 1A00Z-£20959 I
ALD uonduasag NdD WaLl

14

Rev. 0.6



reillX 656

Note: If you're assembling the pivot version, skip the 4 next step

Using 3 x HW012 M3x6

countersunk screw fix the V-link2

to the motor pod.

Insert 2 x HW013 M3x8 grub

e screw into the V-link 2. Keep about
T~ 4 mm of thread out.

Fix the 2 FX-FU48 to the protruding
grub screw.

\D\

Build 2 set of link using 2 x TR15 and 4

oy FX0037 - short
Fres 4 —LU

Keep this dimensions.
Fix the link over the V-link2

26

Rev. 0.6

15



reillX 656

Note: This set of instruction is the same for Pivot and V-link version, both 200mm and 235mm.

Using 4 x HW012 countersunk screws,
fix the motor holder to the motor
pod.

Tight the screws evenly using an “X”
pattern

Fix the G56-021 brace to the group
using 4 x HWO008 M3x6 button
screw.

Tight the screws evenly using an “X”
pattern

Insert the ride height adjuster and the flanged
bearings

16

Rev. 0.6



reillX 656
Install the FX-FU48 in the first set of holes.

This is set of holes is intended for the pivot version,
the other set is intended for the V-Link version.

Wait to install the shock holder to the motor
group.

17

Rev. 0.6



reillX 656
Bag D — Pivot + V-link — Common parts

Note: the following parts are common in both version,

Prepare 2 sets — note the position of
the spheres.

Use 2 x HW0014 M2x 6 screws and 2 x
FX002 spheres each

N
kﬁ

® Grub screw Prepare2setas shown.
M3 x 8

Note: spring holder might have 2 different shape.
Hex one or round one.

Assembly the 2 side dampers as shown

A

E .‘ L Link options:
- ” - . Inner set = 200mm version
' / Q OL) Outer set = 235mm version

o A — Fenix links default, other holes
i F allow to use longer links.
B — default side damper location
A C — default body post location
18

Rev. 0.6



reillX 656

Pivot
rear
end

v LHOHS - 1Wof jeg LE0OXS ar z Hulj - 3y Syun 3pig ST00XS <1
£ OTLEW M2435 gnuo TEDMH +BE v Hu] - 2s2yds vosuadsns ZE0%d <0E
z uoisid sadweq | @-Ze00Md | .8E ) it
205 uoSexay - - Ml oo
z Apogadweqg | w-ZpOOXd|  oLE < i HoOmEn > B
r— x:_._m._mﬁ_.__._n_u
z BaEW qug ETOMH|  #3E 1 1205 uoSexay - 9,EW - MaIIg ZIOMH| .82
z Bunds aprg EEDOXA SE sapunAd
4 1apjoy Suuds - 3y yur apis STO0X4 oFE r 4 1305 UDSExaH - §,ZW - 3105 YTOMH LT
yuRsizunoD T 13naD - 304 Yul| 3pIS STOOXA 9
134205 uoSexway - - M3
z 34305 H- 9.EN EH ZTOMH £E T ORI - 304 U1 3PIS STO0Nd 5z
Japu|
puilAd I Nl - Baauds uoisuadsng TE0xd ST
v 134205 UOEeNIY - 9, TN - MIII5 FTOMH «CE
1 voddns Apog y3iH S00959|  E2
junsiaiuno)
124305 uodexa - OTLEW - Ma12g ¥OOMH zz
uopng
129005 uD3exay - B,EW - MaIdg £00MH rd
W7 wiys 600Z0%4 <07
uong
123205 uoSexay - ZT.EW - M35 GZ0MH F:11
Jadwng Jeaueg 200959 14
Jaysem pasade] 201X ST
J:_._w._mp_.__._n_u
33205 wodexay - 71 X EW - MaJas SZOMH vT
uopng
13pog uodenay - 9,EW - M35 800MH <1
150q Apog STOMH jus
uoissan yond Sui apis 00959 o1
150q Apog STOMH 6
WS’z wiys ££00%4 ]
PEPUESS - INU UBPOT Y35 EIN Z00OMH L
jJunsJaguna)
12005 UDBExKaH - 9, EW - MaIdg ZTOMH ]
9's jiequun BT Epe] s
x:.._w.—mﬁ_.__._n_u
13pog uoexay - B.EW - M35 £00MH N3
1504 Ny WWZT Z500%4 z
sisEy)) 100952 1
uondiuosag NdD Wiall

link Rear End

Note: If you're assembling the V-Link version, skip this section and go to V

19

Rev. 0.6



reillX 656
Note: Put a drop of shock oil over the sphere
and carefully tight the M2x6 screws. The
sphere should move easily, but w/o too much
play.
Use 2 x HW0014 M2x 6 screws and 1 x FX002
sphere

Fix the pivot group to the chassis using 2 x
HWO004 M3x10 countersunk screws and 2
HWO002 M3 self-locking nut.

Do not tight them fully, as you need to
“center” the pivot group, once installed the
side links.

Take the 6 x FX0052 12mm
post and 6 x HW007 M3x8
countersunk  screw  and
assembly as shown.

20

Rev. 0.6



reillX 656

Using 6 x HW003 M3x8 button screws fix the 2 X
G56-002 side wings

Assembly the FX-FU48 using 1 x HWO008 3x6 button
screw, the body post using 1 x HWO003 3x8 button
screw.

Use special attention when “thread” the grub screw in
the carbon fibre, lubricate the grub screw often during
the operation and insert it slowly.

If you’re assembling the Pivot version, please — skip to

Bag D — Common instructions -2 page 25

21

Rev. 0.6



reillX 656

V-link

Rear
end

UD1INg 13%305 UOSEXaH - 9, EA - M31I5 B00MH +5E t LHOHS - JuIof [jeg LEDOX 123
uonduzsag Nd2 WALl T OTLEW Mansgng TEOMH «EE
z uoysid sadweg -Tr00Xd SLE
z Apoq sadweqg W-Z 00X »IE
z BLEWN MB35 gug ETOMH|  DE
z Bunds apis EE0OX 14
[4 J3pjoy Sunds - 3y yur] apig STOOXd BT
HUNSIELNGD
4 193205 UOFENBH - 9,EN - M35 ZT0MH Fr
v sapuni] 129205 UoSEXaH - §,ZW - Mans FIOMH «9Z
z Huip - 1y SjU] Bpig STOOXS 5T
b Juy] - asmyds uoisuadsng TZOX otz
z WWS'T wiys ES00% T
v 4 WU wiys | MELEED-YA Tz
v 3sod Ny wwzT TS00X4 T
1 SISSEYD T jul-in THUA az
1 woddns Apog yaiH 500959 (8
rd 9'9 leqiun BN4-Xd BT
z 150q Apog STOMH a1
z 150q Apog STOMH ST
HunsiEunod
7 134205 UOBEXSH - 0T LEW - Maldg POOMH tT
4 uopng 135205 uoBexaH - TT.EW - Mang EZOMH £l
z Jaysem pasadey BOTXH fa
HUNSIIIUNGT
v 13905 UoSeXaH - 71 X EW - mauds SZOMH 4
1 Jadwng Jeaued 00952 5
o PaEpUETS - I BuppoT JES EWN ZO0MH i
HUNSIFIUMDT
v 13205 UCHENaY - 9, EW - MaS ZIOMH 9
T UORNg 13%205 UCEEXSH - B EW - MB35 EDOMH v
z UDISIA Ui - Suim 3pIs FOD95S £
HUNSIBJUNDT
g 139305 UOSEXSH - B.EW - MaId5 L00MH oZ
I SISSEY) 100959 T
L) uondusag NdD wan

22

Rev. 0.6



[0}

=

reillX 656
Take the 4 x FX0052 12mm post, the V-link

1 and 6 x HW007 M3x8 countersunk screw
and assembly as shown.

Using 8 x HW008 M3x8 button screws fix the
2 X G56-004 side wings

Assembly the FX-FU48 using 1 x HWO008 3x6
button screw, the body post using 1 x HW007
3x8 button screw.

Use special attention when “thread” the grub
screw in the carbon fibre, lubricate the grub
screw often during the operation and insert it
slowly.

23

Rev. 0.6



reillX 656
Link options:
Inner set = 200mm version
Outer set = 235mm version
A — Fenix links default, other holes
allow to use longer links.

B — default side damper location
C — default body post location

Insert the HW0029 M3x12 in the proper
“A” hole, then slide over 1 x 2.5mm and 1
x 2mm shims, plus the tapered washer
(cone downward).

Install the link assembled previously

From Bag C, insert 2 x HW013 grub
screw, leave approximately 4mm
out and screw on the 2 FUFX48.

Please, check in the tech section
about the V-link settings.

Fix the short link between V-link 1 and V-link2
Using 2 x HW006 M3x6 countersunk screw (from
bag C), you can now install the link to the motor
pod group.

24

Rev. 0.6



reillX 656

Now, lay the car on a flat setup

| HH.%HH ‘ board and make the final fine
e OM tuning of the links length.

= Chassis and motor pod must lay

flat on the setup board.

Take the proper time for this

setting.

Check our channel on Youtube

for some explicative video.
https://www.youtube.com/channel/UCDZgN09hr2Eal7gHCMjUciQ

Bag D — Common instructions

Using the parts remaining from Bag C
Install now the 2 dampers and the shock holder using 4
x HWO0O08 3x6 button screw.

Note:

When use the V-link configuration, according the
position of the V-link, dampers position might have to
be relocate on the upper side of the shock holder.

Fix the G56-006 bumper and fix it using 2 x HW004
M3x10 countersunk and 2 x HW002 M3 self-locking
nut.

Fix the bodypost using 2 x HWO007 M3x8
countersunk screws.

25

Rev. 0.6


https://www.youtube.com/channel/UCDZqN09hr2EaI7qHCMjUcjQ

reillX 656
Please note that the bumper is having 2 possible

locations and there 5 alternative possible for the
front posts

Insert the 4 HW026 M3x12 countersunk

Take the 2 G56-016 2.5mm shims from
Bag A, insert over the screws and slide
the complete front end over the chassis.
There are also 1mm and 0.5mm shims to
set the front ride height.

26

Rev. 0.6



X
>
R
R

=
Q
(%]
o™
P
(o)
o
=
I
x
<
[e14]
£
(%]
S
©
c
()
4+
[
o
—
[
Q
e
)
X
L

locking nut.

use HWO004 M3x10

countersunk screw and fix the Servo

holder group.

7

o0
00
©

o
1S
o
—_

L

27

Rev. 0.6



reillX 656

Bonus! Chassis Stiffner

ITEM CPN Description Qty
1 G56001 Chassis 1
2 G56007 Chassis stifferner 2
3 HWO04 Screw - M3*10 - Hexagon Socket 4
Countersunk
4 HWOoO02 M3 Self Locking nut - standard 4

28

Rev. 0.6



A
>
R
R

(W]
(e70]
4]

o

1 99 |jlequun 8vN4-Xd 9
junsiajuno)

T 19)20S UOBEX3H - 94 EIN - M3IDS ZTOMH *S
junsiajuno)

14 193205 UOBBX3H - 84EN - M3JIIS LOOMH 14
uoyng

v 18205 UOBEXaH - 84EIN - M3IDS £00MH €

14 Wwgz 350d ¥S00Xd [4

I 13p|oy 20ys €00-9S9 T

ALD uonduasag NdD NFLI

29

Rev. 0.6



reillX 656

Fix the 4 by 26mm post using 4 x HW003 M3x8

< g button screw.
R | (@)
J &
U® o U
L‘l,_) -
- ==

=
A\
=

== V_J_., —
{ ff 9 f / (. ]
/ | ™ / f‘ | |
. /L; |
’ ﬂ i ( }I
E\T—‘;\ 1‘ L.l i\r'ﬁ
o L

(ﬂ\ (fﬂ Hr twL—( '

N

Vi TT

30

Rev. 0.6



reillX 656

Diff Bag
Sphere
version

weuuIEIIIIGg uswseld SBuLids 23R § AR g
BLNG RAPIH ]
XIU7d 7_ __
= R i
\ R T
LY -
\

; / V-V U00as
/

S U3 40 Jyauaq |1 SI010W payipo "uonedjdde sz 0e-Bv0d
1y&1| Jo uonenjdde ST ul pasn ag 03 Jueaw 3Je sFulds £
s8uids ajj1aa|aq § Jo £ yum paisnipe ag uea yig

(gez=1L0aH o) poZ-LOaH (s£z-zaaH WOo) 00Z-ZaaH

€20020

31

Rev. 0.6



reillX 656

Diff
Bag
Gear
Diff
version

SJUlY aJow J0j [auueyd 3uidey XIua4 3¢NINOA UO 323D OS|e Ued NOA

‘uids jo
saJueyd ayl a3onpaud ||im aseals JaysSiy ue ‘squay 3yl JaA0 AL NoA

:Ajjigels jewsayl poos e yum aseass e Suisn

Aq panaiyoe aie s}ynsaJ Janag "Jed [apow a3yl jo Suiyeiq os|e anoidwi 'suojuid ayj jo Suneas
11 Jip 3y "AjBuipiodoe sed [apow 1noA dnias 01 aneyysiw 2yl anoadwi |m puey ' 0 ’
noA os uoneia|ad2e Japun ,pijos, 3q ||IM 4P 341 1ey11a510) J,uoQ | Aq auop ul-uniam| v
*,220],, |ediueydaw |

‘aseasd | Aue 183 1,upjnoys noj » | |enuasayp
341 JO S17 BY1 35E3I0UI O JUEM 1YSI NOA UI-UN1 151l BUYL JYY | ‘uoisua} Sunds pel:h >4 3y13s0|)
3y} Sumas awn InoA axej b B — ol 76 = umoys
9sea.3 553 yim 1ieys-a1 pue aseas ayy | jinu DU s Ve =4 se 1nu
W04y J1p Y1 uea|d ‘onelsd swass Suljpuey syl yi aseass Asessadau | syl Aq paisnipe [ ON SI I g 2E—1 ) | pueajed
un Aue pas|q 435 ||IM 1P Y3 ~3sea.s yonw ooy ind JouoQ | Jo ssauIYS1] UBWIAOW IR g ainssaud
'saia)1eq Jo ajdnod e 1oy P 3y ul-uni Aq panaiyde ale s}nsal 1sag ou jsow e Suiney , ‘sBuids
‘ssaupuey asea.d Aq pansiyoe s1 |euaIayIp dYi o ssaupiey, | s1 7.1 1eyl Juepodwi s 3| ‘sBulieaq

:s8umss | L ayipesy)

o ” 1eys ays uo jods e}
3y} Jo 131155 ay1 u1 ySn aq pinoys ma1os g ay)
*30uelsip 3yS11 Y3 1€ 1S J9ALIP X3 3y 18y} 31ns 3g

‘8Jow Jo 000"000°C
se yons §1J Y3y aainbaiydiw ‘siojow sSuipuim mo| yum ‘qjeydsy

*000°000°T ©1 000°00S 3sn :1adie) wiwg uey} 131Joys aq o}
*asea18 000°000°T ©1dn jio uoja) P 13pJo ui ‘ped yaddn W
wouj queougn| Aue asn :oewie | < o ! 3yl aneys papaau =
M F( = 3 % 3] 's1eas unds ©
uead pue uado uay] *Ajwmojs ssnuiw ! ¥ HiE 3yl Ojul 3314 UM | ]
M3} aalQq suoiuid ayl uo [101y3i| 3 . pnoys 1} ‘uoiuid wwze -g'Le
e Suisn suop 3q p|noys uj-uny 1s1i4 NG —t % . 3Y1 Jo uoisuswIp
*suoluid ¢ 3y ||eIsu| g W 31 ¥o3Y2 ‘asea|d

210U AjquIassy

32

Rev. 0.6



reillX 656

L € X gIN MaIdg qru zz0asa zL
GEZ-1L - UOISIaA GEZ 1o | | Buisnoy yig 002Z-11 4
4 Buuds ajjnajjag gzoa9od (u]
L doys xeH 110090 6
GEZ-E1 - UOISIBA GEZ Jo4 | | 8jXe WwQg |1 Jegued 00z-€L 8
I Bury - seag 0zoasd L
L Bury - 1eag 0zoasa 9
14 Jeso ay|jeles 900094 S
L inu Bunoo yj8s v zeoasa 4
! Japjoy Buudg zz0asa €
€ | .8/1 X.8/€ X .p/1 Buueag €20a9a 4
suondQ [eseneg | | | dppg yies) z6 Jea9 Inds | Z6-100090 1
8j0N ALD uondussaq NdOD way

33

Rev. 0.6



reillX 656

Slide the left hub HDD4 on the rear
axle, leave 0.1-0.2mm of axial play.
Clamp it on the axle using 2 x HW004
3x10 button screws

Take care when using conical pistons. As show, the shock will be
harder in compression and softer in extension

Assembly the shock as
show,

T,
M"~

34

Rev. 0.6



reil/X 636
Tech area

G56 allow several different major setting.
Pivot and V-link, you can convert from one version to the other, with a minimal amount of parts.

Pivot: it’s supplied with the SWB chassis, can carry lipos shorty only, if you need to carry standard
touring lipos, you need to use the optional LWB chassis.

Best suited for carpet and indoor

V-link: it’s supplied with the LWB chassis, can carry standard lipo touring, if you race on small tracks,
you might fit the SWB chassis to get a more agile car but then, you cannot carry the touring lipos.

Best suited for open outdoor circuits

35

Rev. 0.6



reillX 656

Shorty cross

Shorty inline rear position

Big lipo: only on LWB chassis version

Shorty inline front position

[\@_

°® , ) ) oK)
N7\ =

(

36

Rev. 0.6



A5 position = High Roll centre position
Al position = Low roll centre position

The 2 link connection link must have the same length.

Check the Fenix Youtube channel for an easy system to set the tierod length.

https://www.youtube.com/watch?v=SEwNQcn12A0

Millimetre per revolution aka Rollout

r 7/ y ]
rcillX 656
V-Link suspension has
the unique ability to
alter the roll centre
position.

You can alter
significantly the amount
of rear grip by changing
the roll centre position.
Best starting position is
A3

Pancar (1/10 — 1/12) are using foam tires, where ratio need to be adjusted after each run, the system is MM

(millimeter) Per Revolution aka Rollout.
It means you want to check how many mm the motor move each revolution.

You need to know:

Diameter of tire (easy take your Vernier and check it...) :

Spur size and Pinion size

Diameter x 3.14 = perimeter

Tire diameter 56 x 3.14 = 175.84mm ok... keep it..

Spur / pinion 81 /26 =3.11

175.84/3.11 = 56.54mm

Each turn of your motor, your car will travel 56.54mm

Rule of thumb: 13.5 — 2S —to timing/blinky mode

Indoor between 50-55mm,

Outdoor between da 65-75,

Huge 1/8 tracks 80mm

Rule of thumb: 4.5 - 2S

Outdoor starting point 45mmpr check temp often during the setup

There are a bunch of free app to be downloaded on your smartphone...

Check for instance “Gears”, made by Nor-Cal Hobbies.

Here you can download "Gears"

https://play.google.com/store/apps/details?id=com.seamusoft.gears&hl=it

Rev. 0.6

37


https://www.youtube.com/watch?v=SEwNQcn12A0
https://play.google.com/store/apps/details?id=com.seamusoft.gears&hl=it&fbclid=IwAR1Uro3HItB9jFIp4zXXXZELEt5un9Gl5_qAzcwSaNm4oUnYivMU8J2_4m0

—~
2

Gamber 1+/-

< I"I"IIIX RALING

g Y 7 A—

Springs Q progressive A linear A birate
Make [ Fenix O Asso 1 cre O Xray O

o R+/- °

Toe in/omt -/+

°

Driver Date
Fvent
Track
Tvpe a asphalt a carpet

lLayout Dtlght!techmca\ Dfastlﬂowmg a

griplevel O very high O high O medium O low O very low

surface O bumpy O smooth

Track & Event Information

Weather O sunny O cloudy

a windy a raining
Track condition
a dry 0 humid O wet

Oclean O dusty O treated

Rate / Color Times  BestRun Bestlap AirTemp  Track Temp
Droop / Preload mm Practice ____ lapsin ___ Min sec Sec °G/F °G/F

quatiiying ___ lapsin ___ Min Sec Sec °CG/F °G/F

Finals __ lapsin ___ Min Sec Sec °G/F °G/F

Brace O fixed O adjustable:

Brace spacer
Type O 200mm O 235mm Wheelbase (1 1ws O sws
Steering  Servo Saver U targe 1 mid O smail Inner steering link Main Ghassis [ aluminium U carbon Motor Pod 1 aluminium U carbon
Serve Position U1 iet U1 rignt mounting holes Motor Pod O aluminium O carbon Pod Type O narrow O wide
Ackermann Shims  Serve Saver mm Battery  stick O shorty ( saddie  Bamtery Pesition  iniine O across
$Servo mount mm O front O back
Upper roll center shims mm Lower Side Brace [ no (O yes: spacing
ESC, Ry, Battery and Transponder Placement:
Genter Shock
Front Mounting
oy —
1
11 V1
11
" / —p B
Bumpsteer Shims mm Ride height Spacer mm
ff o Upper Side Brace
Track width shims Lower roll center Shims mm Rear Boty Post Position

U centered U offset

Lower arm position
O inner (narrow) 0 outer (wide)
Upper arm mount position Rear Ride Height mm Front Ride Height mm
O inner (long arm) O outer (short arm) Front Tyres
Make Shore °
Diameter mm
=——— Outer Ackermann position
Rear Tyres
Make Shore °
Bulkhead regular inverted
Gaster (clipposition FF i] i i] Hditive
a.0° a thin, thick . Make
46° a thin thick Application Front Rear
6.2° El shigk L i Treatment duration min Treatment duration min
8.0° a " thin, thick | thin, thick “
= Treatment area Treatment area
0.6 a - thin thick
nzr a " : thick thin
13.0° a B " - thin, thick
Reactive Gaster
aw - ™
05— StExpo +/- % St Travel (Dual Rate) % Brake %
Qo —— ThExpo +/- % Notes

Rear Suspension
Side
Damper

Type O tubes O side shocks
springType d crc L AE Q Corally Dxray A
Rate / Golor

Tube / Shock 0il Weight wt/cst
Rebound O none O 25% O 50% O

Inner Tube / Shock
Mounting Position

center length O standard mm
Shock  SwringType O Fenix O Tamiya O Corally O Serpent D
Rate / Golor Preloat
Shock 0il Weight wt/ cst
Piston [ 1-hole (J 2-hole ([ 3-hale L no-hole
Rehomnd O none O 25% O 50% 0

Preload

Rear Pod Droop

Rear Link Setun
Upper
V-Link Position

Tune O pivot O v-link
lower 7
V-Link Position

Rxle Make [ titanium O graphite
Differential 0 sphere O gear Gear Difi il Wt/ est
pifi halls O ceramic U carbide [ steel
Track Witth Spacer left mm right mm
Height  ndjuster# O O# Oz Oz oz O
Spur Piteh O 62dp [ 48dp Rollout Pinion T
Size T Gear Ratio

AnalRollout _____mm

Make Mode O biinky O open O
Brake Sstrength % Brake Frequency kHz
Ao / Drag Erake %  InitialBrake O 0% O =DragBrake O %
Brake 6urve O linear O
Throtde Punch Drive Frequency kHz

Throttle curve U linear
Notes

Make Weilght O reguiar Qlightweight A
Mounting Position a regular O forward O backward +I-
Gurney Flap J yes U no mm

© FEMIX RALING 2020 -

Notes




	Page 1

